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1 GENERAL INFORMATION
APPLICANT : Matsushita Electric Industrial Co.,Ltd.

AV C Company Personal Computer Division.

ADDRESS : 1-10-12 Y agumohigashi-machi, Moriguchi City
Osaka Japan
Tel: +81-6-6907-4050
Fax: +81-6-6907-4041

REGULATION(S) : FCC Part15 Subpart C, Section 15.247

MODEL NUMBER : CF-50

SERIAL NUMBER 1 QC#1

KIND OF EQUIPMENT : Wireless LAN built in Notebook personal computer

RECEIPT DATE OF SAMPLE  : November 6, 2002

REPORT FILE NUMBER . 221 EO044-YW-1

TEST SITE : A-PEX Yokowa No0.3 Open Test Sites

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485
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1.1 Tested M ethodology

The measurement was performed according to the proceduresin FCC97114

1.2 Test Facility

The open area site measurement facilities used to collect the radiated data are located at 108, Y okowa-cho, Ise-shi, Mie-ken,
516-1106 Japan.

These sites have been fully described in reports submitted to the FCC office.

No.3 test site has filed to the FCC on September 12, 2000 as number: 90412 and is accepted by Industry Canada on May 01,
2001 as number 1C2973-3.

A-pex International Co., Ltd.
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2 PRODUCT DESCRIPTION

Matsushita Electric Industrial Co., Ltd. Model CF-50 (referred to as the EUT in this report) is a Wireless LAN built-in
Notebook Personal Compulter.
The specification is as following :

Wireless LAN Module

Frequency characteristies : 2412MHz through 2462MHz

No. of channels/ channel spacing : 11 channels/ 5SMHz channel spacing

Modulation : DSSS:Direct sequence spread spectrum.
(IEEE 802.11b)

Antennatype . Pattern Antenna

The EUT has two kinds of the antennas, Antenna 1 and Antenna 2,
which are electro-magnetically identical.
(Refer to EUT Photographs)

AntennaGain : 2.14dBi

*FecPart15.31(e)
The host device CF-50 provide the LAN Module with stable power supply (DC:3.3V), and the LAN Module
complies power supply regulation.

* FecPart15.203 Antenna requirement
Wireless LAN Module and its antenna comply with this requirement since they are built in host device CF-50
when they are put up for sale and they are used with a unique antenna connector.

2.1 Test System Details

Model FCCID Description

(1) Matsushita Electric ACJITGCF-501 Wireless LAN built-in PC
M/N: CF-50
S/IN: QC#1

*FecPart15 Subpart B Class B Digital Device DOC

(2) Matsushita Electric DOC AC Adapter
M/N: CF-AA1653A
S/N: 02800039A

A-pex International Co., Ltd.

YOKOWA LAB.
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3 SYSTEM TEST CONFIGURATION

3.1 Justification

The system was configured in typical fashion (as a customer would normally use it) for testing.
Test mode : Transmitting mode (11Mbps)
Performed the test about channels 1(low), 6(mid) and 11(high) among 11 channels of all
Carrier frequencies.

Receiving mode

3.2 Configuration of Tested System

(1)EUT

(2)

Wooden table T 9

O *Ferrite Core

@

— AC 120V/60Hz —

* Cabling was taken into consideration and test data was taken under worst case conditions.

List of cables used

Nc | Name L ength (m) Shield Remark
1 | AC Power Cable 1.8 N Polyvinyl chloride
2 | DC Power Cable 2.0 N Polyvinyl chloride

A-pex International Co., Ltd.
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4 M easurement Uncertainty

Conducted Emission Test

The measurement uncertainty (with a 95% confidence level) for this test was £2.0dB.

The data listed in this test report has enough margin, more than site margin.

Radiated Emission Test

The measurement uncertainty (with a 95% confidence level) for thistest using Biconical antennaist 4.4dB.
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antennaist 4.8dB.
The measurement uncertainty (with a 95% confidence level) for thistest using Horn antennaist 5.8dB.

The datalisted in thistest report has enough margin, more than site margin.

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485
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SSUMMARY OF TESTS

5.1815.207 Conducted Emissions

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushes with rear of tabletop. All other surfaces of tabletop was at least 80cm from any other grounded conducting
surface. 1/O cables and AC cables that were connected to the peripherals were bundled in center. They were folded
back and forth forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane. Each EUT
current-carrying power lead, except the ground (safety) lead, were individually connected through aL1SN to the input
power source. All unused 500hm connectors of the LISN were resistively terminated in 50ohm when not connected to
the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT on a shielded room.

The EUT was connected to a Line Impedance Stabilization Network (LI1SN).

An overview sweep with peak detection has been performed.

The measurements have been performed with a CI SPR quasi-peak detector (IF BW 10kHz).

(Measurement range: 450kHz to 30MHz)

Test data : APPENDIX A1to A10
Photographs of test setup : Page 11(1)

Test result . Pass

Test instruments : LS04, SA-06, TR-05

5.28 15.247(a)(2) 6dB Bandwidth (Antenna Port Conducted)

Test Procedure
The minimum 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Antenna 1

1 2412MHz(L ow) : 10.02MHz > 500kHz
2. 2437TMHz(Mid) : 10.05MHz > 500kHz
3. 2462MHz(High)  : 10.48MHz > 500kHz

Antenna 2

1. 2412MHz(Low) : 10.41MHz > 500kHz
2. 2437TMHz(Mid) : 10.04MHz > 500kHz
3. 2462MHz(High) : 10.48MHz > 500kHz

Test data : APPENDIX Allto Al12
Test result . Pass
Test instruments : SA-06, AT-14

A-pex International Co., Ltd.
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5.38 15.247(b) M aximum Peak Out Put Power (Antenna Port Conducted)

Test Procedure
The Maximum Peak Output power was measured with a power meter connected to the antenna port.
* Antenna Gain dose not exceed 6dBi.

Test data : APPENDIX A13
Test result : Pass
Test instruments : PS-03, PM-02, SA-06, AT-14

5.4 § 15.247(c) Out of Band Emissions (Radiated)

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 80cm above the conducting ground plane.

I/O cables that were connected to the peripherals were bundled in center. They were folded back and forth forming a
bundle 30cm to 40cm long and were hanged 40cm height to the ground plane. Test was made with the antenna
positioned in both the horizontal and vertical planes of polarization. The measurement antenna was varied in height
above the conducting ground plane to obtain the maximum signal strength.

The Radiated Electric Field Strength intensity has been measured on an open test site with aground plane and at a
distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

Radiated Spurious emissions
In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is
operating, the radio frequency power that is produced by the intentional radiator confirmed 20dB below that
in the 100kHz bandwidth within the band that contains the highest level of the desired power, based on a
radiated measurement. The result was also satisfied the general limits specified in Sec.15.209(a).
Measurement range : 30MHz to 1000MHz CISPR QP Detector, |F BW 120kHz

: 1GHz to 26GHz PK and AV Detector

Test data : APPENDIX Al14to A21 (30- 1000M H2)

: APPENDI X A22to A29 (1- 26GHz)

: APPENDI X A30to A37 (2390MHz/2483.5MHz: Restricted band Charts)
Photographs of test setup : Pagel2(2)

Test result : Pass
Test instruments : AF-01, AF-06, AT-06, AT-14, HF-04, BA-03, LA-06, HA-02, HA-03,
SA-06, TR-06

A-pex International Co., Ltd.
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5.5 8§ 15.247(c) Out of Band Emissions (Antenna Port Conducted)
Test Procedure
The Out of Band Emissions (Conducted) was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX A38to A49
Test result : Pass
Test instruments : SA-06, AT-14

5.6 8 15.247(d) Power Density (Antenna Port Conducted)

Test Procedure
The Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX A50to A52
Test result : Pass
Test instruments  : SA-06, AT-14

A-pex International Co., Ltd.
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Photographs of test setup(2)
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APPENDI X
Test Data
1. Conducted Emission (6.1)
Alto A5(Antenna l)
A6 to A10(Antenna 2)

2. 6dB Bandwidth (Antenna Port Conducted) (6.2)
Allto A12

3. Maximum peak output power (Antenna Port Conducted) (6.3)
Al3

4. Out of band emissions (Radiated) (6.4)
Al4 to Al7(Antennal:30to 1000MHz)
A18 to A21(Antenna2:30to 1000MHz)
A22 to A25(Antennal:l to 26GHz)
A26 to A29(Antenna2:1 to 26GHz)
A30 to A33(Antennal:Band edges)
A34 to A37(Antenna2:Band edges)

5. Out of band emissions (Antenna Port Conducted) (6.5)

A38to A43(Antenna 1)
A44 to A49(Antenna 2)
6. Power density (Antenna Port Conducted) (6.6)
A50to A52
Test Instruments A53

A-pex International Co., Ltd.

YOKOWA LAB.

108 Y okowa-cho, Ise-shi, Mie-ken 516-1106 JAPAN
Telephone: int +81 596 39 1485

Facsimile: int +81 596 39 0232



DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 221 E0044-YW-1

App!icant : Matsushita Electric industrial Co..Ltd.

Kind of Equipment : Personal Computer

Model No. : GF-50

Serial No. :

Power : AC120V/60Hz

Mode . Transmitting (2437THHz)

Remarks : ANT1 Ja,aéﬁ%fgiff’#wwwmwwmj

Date : 11/7/2002 - T

Phase : SEngle Phase -

Temperature 125 °C Engineer . Naoki Sakamoto

Humidity 1 65 9%

Regulation . FCG Parti5. 207 (02-157)

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AV QP AV QP AV
[MHz ] (dBuV] [dBuY] {dB] [dB] [dB] [dBuV] [dBuV] [dB]

1 0.1500 52.6 - 44.8 = 0.2 0.3 0.0 531 - 66.0 56,0 12.9 -
2 0.2079 49.9 - 42.5 - 0.1 0.3 0.0 50.3 - 63.3 53.3 13.0 -
3 0.6251 37.7 -  38.0 - 0.1 0.4 0.0 385 - b6,0 46,0 17.5 -
4, 1.0370 32.2 - 32.7 - 0.1 0.4 0.0 33.2 - 56.0 46,0 22.8 -
5. 4,2465 31.9 -  30.5 - 0.2 0.5 0.0 32.6 - 56,0 46,0 23.4 -
6. 8.0603 33.1 - 31.4 = 0.2 0.6 0.0 33.9 - 60.0 50.0 26.1 -
7. 11.5661 31.1 - 30.4 - 0.4 0.6 0.0 32.1 - 60.0 50.0 27.9 -
8. 29.8947 38.5 - 39.5 - 1.0 0.9 0.0 - -

41. 4 60.0 50.0 18.6

- s 3000

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Except for the above table: adeguate margin data below the limits.

Page: A 1




DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 271 EO044-YW-1
Applicant : Matsushita Electric industrial Co.,ltd.
mdloﬂo Equipment : Personal Computer

: OF-50
Serial No. :
Power . AC120V/60Hz
Nome : Tvanenitt ing 2412812 o

Remarks : P —
Date 2 11/1/2002 P

Phase . Single Phase
Temperature 25 g:

Humidity . 65 96

Regulation 1 : FCC Part15.207 (02-157)
Regulation 2 : None

Engineer : Neoki Sakamoto

Em'smop Level [dBuV] L o PHAEN
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DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO.,, LTD.
YOKOWA No.3 OPEN TEST SITE
_ . _ _ Report No.: 221E0044-YW-1

Applicant - Matsushita Electric Industrial Co.,Ltd.

Kind of Equipment : Personal Computer

Mode! No. : OF-50

Serial No. :

Power - AC120V/60Hz

Eode ) : I&??sm:ttmg (2437WHz) P B

emarks ' il e

Date L 11/7/2002 -

Phase : Sing(I;e Phase

Temperature 1 25

Humidity : 65 %

Regulation 1 : FCC Part15.207 (02-157)

Regulation 2 : None

Engineer . Naoki Sakamoto

Emission Level [dBuV] PHASE :N

100 { y : Note. Peak hold Jata. DLtJ ifs quorrec.tad.
| ‘
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10
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DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO,, LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 220 E0044-YW-1

Applicant . Matsushita Electric Industrial Co.,Ltd.

Kind of Equipment : Personal Comouter

Mode| No. : CF-50

Serial No. :

Power - AG120V/60Hz

Mode . Transmitting (2462M4z)

Remarks : ANT1 o e
Date 1 11/1/2002 P

Phase : Sing(l:e Phase
Temperature . 28

Humidity : 65 %

Regulation 1 : FCC Part15. 207 (02-157)
Regulation 2 . None

Engineer : Naoki Saksmoto

Enussmn Leval [dB,uV] PHASE :N
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Applicant

Mode! No.
Serial No.
Powar

Node
Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

100
90
80

DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 221 £0044-YW-1

. Matsushita Electric Industrial Co.,Ltd.
Kind of Equipment.f

Personal Computer
CF-50

: ACT20V/60Hz
: Reca l v l ng e T gy
: ANT1 o e —
: 11/1/2002 e

: Singée Phase
1 25

Engineer : Naoki Sakamoto

- 65 %
. FGC Part15. 207 (02-157)

Mone

Emigssion Level [dBuV] PHASE: N

| e o
| Note. Peak h+|d 4;ta. DLtq i's |uhcorrected.
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DATA OF CONDUCTION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 221 FOO44-YW-1

Applicant . Matsushita Electric Industrial Co.,Ltd.

Kind of Equipment . Personal Gomputer

Model No. > GF-50

Serial No. :

Power . AC120V/60Hz

:ode ) : Iﬁ?gsmitting(2437HHz) S
emarks : e

Date © 11/7/2002 e

Phase : Single Phase

Temperature 25 °C Enginesr : Naoki Sakamoto

Humidity : 65 %

Regulation : FCC Part15. 207 (02-157)

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN, RESULT LIMITS MARGIN

QP AV QP AV  FACTOR LOSS QP AV QP AY QP AV
[Miz] [dBuV] (dBuY] [dB] [dB] [dB] [dBuV] [dBuV] [dB]

1 0.1500 53.8 - 44,9 - 0.2 0.3 0.4 54.3 - 66.0 56,0 11.7 -
2 0.2180 49.7 - 42,9 - 0.1 0.3 0.0 50.1 - 62,9 52.9 12.8 -
3 0.6033 38.5 - 38.8 - 0.1 0.4 0.0 39.3 - b6.0 46.0 16.7 -
4, 1.0381 33.8 - 32.2 - 0.1 0.4 0.0 34.3 - 56.0 46.0 21.7 -
. 4.6142 31.6 - 32,0 - 0.2 0.5 00 32.7 - 56.0 46.0 23.3 -
6. 8.4710 32.5 - 3.1 - 0.2 0.6 0.0 33.3 - 60.0 BG. O 26.7 -
7. 11.6351 33.9 - 3.5 - 0.4 0.6 0.0 34.9 - 60.0 50.0 251 -
8. 29.8915 38.6 -  38.4 - 1.0 0.9 0.0 40.5 - 60.0 50.0 19.5 -

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

Page: A G




Applicant

Kind of Equipment :
Mode| No.

Serial No.
Power

Node
Remarks
Date

Phase
Temperature
Humidity
Regulation 1

Regulation 2

DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO., LTD,
YOKOWA No.3 OPEN TEST SITE

Report No. :
: Matsushita Electric Industrial Co.,Ltd.

Personal Computer
: CF-50

: AC120V/60Hz
* Transmitting (2412WHz)
. ANT2

: 11/7/2002
: Single Phase
25 %:

None

Emi38|on Level [dB;:V]
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DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO.,, LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22LF0044-YW-1
Applicant . Matsushita Electric Industrial Co.,Ltd.
&gdloﬁo Equipment : Personal Computer
o .

: CF-50

Serial No. :
S B .

e : Transmitting R
Remarks . ANT2 e
Date L 11/1/2002 PP
Phase : Singcle Phase
Temperature 25
Humidity ;65 %
Regulation 1 : FCC Part15.207 (02-157)
Regulation 2 . None

Engineer : Naoki Sakamoto

Emission Level [dBuV] PHASE:N
100 1 1 Bt | HOte beak h+|d Jata DLt 4,‘3 u+c°”w ted ;
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00 [ o
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DATA OF CONDUCTION TEST CHART

A-PEX INTERNATIONAL CO.,, LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.:@ 22LFE0044-YW-1

Appi jcant : Matsushita Electric Industrial Co.,Ltd.

Kind of Equipment : Personal Computer

Model No. : GF-50

Serial No. :

Power . AC120V/60Hz

Node : Transmitting (2462MHz)
Remarks : ANT2

Date - 11/7/2002

Phase : Singie Phase _ _
Temperature 126 °C Engineer : Naoki Sakawoto
Humidity : 65 9

Regulation t : FCC Part15. 207 (02-157)

Regulation 2 - None

Emlsslon Level [dBﬂV] PHASE:N

- ! 7 Note. Peak hJ)Id data) D tJ iis uJ'ncorrected.

0 015 1 10 30
Frequency [WHz]

Emsswn Level [dBnV] PHASE L1
10 1 i Note. Peak thId Jata _DLtJ iis uLoorrectad.
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o0 |t ‘ ettt A N A A B
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40
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App!icant

Kind of Equipment

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Teiperature
Humidity
Regulation 1

Regulation 2

Emigsion Level [dBuV] PHASE:N

100
90
80

1
]

Re
. Matsushita Electric Industrial Co.,Etd.

DATA OF CONDUCTION TEST CHART
A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
ort No.: 221.E0044-YW-1

Personal Coiputer
CF-50

© AC120V/60Hz

. Receiving
ANT?

: 11/7/2002
: Singée Phase
. 25

Engineer : Naoki Sakamoto

165 %
: FCC Part15. 207 (02-157)
: None

{
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6dB Bandwi dt h: FCC 15. 247(a)

FCC I D. ACI9TCGCF- 501

Antenna 1 Job No: 22LE0044- YW 1
1. ch 1. 2412M+&
Ext ATT10d4dB AHNT1{AQ0) chil
REF 107 .0 JdBpV DL 98.29 dBpV HKRA 10.02 MH=z
= dB/S #4_View Horm B_Blank Horm 0.208 dB
DELTA MKR ik
ﬂﬁL Al
IRy
WAl RILT
[ e
n ] C Nl
AL Ty
i *
I
|
ICENTER 2._.41200 GHz S5PAH 15 .00 MH=z
*RBW 100 kH= *YBW 300 kH= *SWP 20 s ATT 10 JdB
2. ch 6: 2437TM+&

3.

Ext ATT10dB ANT1{AO) chB

REF 107 .0 dBuV DL 98.83 dBuV

MKRA 10.05 MHz
=0.109 J4B

[z dB/ *_View Horm B_Blank Horm
DELTA MKR
12.805 H=

C3SR | Z.43745 GH=z

104.828 dBp\
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o RO

ol
ki

Al
nnﬂﬂm” |

bl
Wt

m"-‘ﬂ

I
u

ICENTER 2Z.43700 GHz
*RBW 100 kHz *VBW 300 kHz *5WP 20 s

SPAH 15 .00 MHz
ATT 10 dB

ch 11: 2462M+
Ext ATT10dB_ANT1{A0) chill

REF 107 .0 dBpV DL 99.07 dBpV

MKRA 10 .48 MH=

[ dBS *4_View Horm B_Blank Horm -0.031 dB
C5R T Z2_461%0 GH=
?ngg MEE 105 . 066 dBpy

AR [N

|

RN

—_—
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BTN

lmvw”

AN
|

ICENTER 2Z.46200 GHz
*RBW 100 kHz *VBW 300 kHz *5WP 20 s

SPAM 15 .00 MHz
ATT 10 dB
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6dB Bandwi dt h: FCC 15. 247(a)
Ant enna 2

1.

2.

3.

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

ch 1: 2412M+
Ext ATT10d4dB aAHNT2{A1) chil
REF 107 .0 JdBpV DL 98.15% dBpv HKRA 10.41 MH=
2 dB/ *4 View Horm B_Blank Horm -0.063 dB
‘i’g{—g? ﬁﬁ‘; R T A 182 dnoy
ﬂm Al a
IR AN
il |hr{J uﬂ \\!Wum' Y |ﬂu
P A L
A )
i ‘
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|
CEHTER 2 .41200 GH=z S5PaH 15 .00 MH=z
*RB%W 100 kH= *=VEW 300 kH= HIWP 20 s ATt 10 dB
ch 6: 2437Mt

Ext ATT10dB ANT2{A1) chB

REF 107 .0 dBuV DL 98.71 dBuV

MKRA 10.04 MHz

[z dB/ *f_View Horm B_Blank Horm 0.048 dB
CSR | Z. 43745 GHz
EJE'L%-E MEE 104.713 dBpM
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ICENTER 2Z.43700 GHz
*RBW 100 kHz *VBW 300 kHz *5WP 20 s

SPAH 15 .00 MHz
ATT 10 dB

ch 11: 2462M+
Ext ATT10dB_ANT2{A1) chill

REF 107 .0 JdBpV DL 99.04 JdBpV
[ dBS *A_View Horm B_Blank Horm

MKRA 10 .48 MH=
=0.012 J4B

DELTA
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ATT 10 dB
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M aximum Peak Output Power (Conducted)

Company : Matsushita Electric Industrial Co., Ltd.
Equipment : Wireless LAN builtin PC

A-PEX INTERNATIONAL CO., LTD.
Y OKOWA NO.3 OPEN SITE

Report No. : 221 E0044-YW-1
Regulation : FCC Part15C 247(b)(1)

Model : CF-50 Date : 2002/11/07
Sample No. : Temperatur : 25deg.C
FCCID : ACIOTGCF-501 Humidity : 65%
Power : AC 120V/60Hz
Mode : Transmitting (chi, 6, 11) /”"——’
El\ﬁ : Naoki Sakamoto
Antenna 1
FREQ P/M ATTEN. | RESULT | convert Limit Margin
ch Reading (aw)
[MHZ] [dBm] [dB] [dBm] [mWwW] [dBm] [dB]
chl 2412.0 10.10 10.0 20.10 102.33 30.0 9.90
ch6 2437.0 10.70 10.0 20.70 117.49 30.0 9.30
chll 2462.0 10.70 10.0 20.70 117.49 30.0 9.30
Antenna 2
FREQ P/M ATTEN. | RESULT | convert Limit Margin
ch Reading aw)
[MHZ] [dBm] [dB] [dBm] [mW] [dBm] [dB]
chl 2412.0 9.90 10.0 19.90 97.72 30.0 10.10
ch6 2437.0 10.50 10.0 20.50 112.20 30.0 9.50
chll 2462.0 10.50 10.0 20.50 112.20 30.0 9.50
REMARKS:

CALCULATION : Result = Peak Power Meter Reading + ATTEN
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22LE0044-YW-1

Applicant . Matsushita Electric industrial Co.,Ltd.

Kind of Equipment. ! Personal Computer

Model No. . CF-50

Serial No. ;

Power * AC120V/60Hz

Mode : Transmitting (24128Hz) S

Remarks : ANTI gt D

Date : 11/7/2002 e

Test Distance :3m

Temperature 120 °C Engineer . Naoki Sakamoto

Humidity P46 %

Regulation : Foc 15C §15.209(a)

No. FREQ, ANT READING ANT AMP  CABLE  ATTEN, RESULT LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER
[MHz] {dBuvl [dB/m] [dB] [dB] [dB] (dB s V/m] [dB gy V/m] {dB]

1. 31.7r BB 24.8 339 17.1 280 L4 6.1 21.4 30.5 40.0 18.6 9.5
2. 83.02 BB 355 427 6,6 27.9 1.9 60 221 293 40.0 17.9 10.7
3. 89.90 BB 38.4 420 80 27.9 20 59 2.4 300 435 17.1 13.5
4 232,61 BB 43.9 39.2 16.7 21.7 3.2 6.0 42.1 37.4 460 3.9 8.6
5. 264.00 BB 34.2 293 17.8 27.6 3.4 6.1 33.9 290 460 12.1 17.0
6. 307.98 BB 37.0 28.0 168 27.9 3.9 6.1 369 269 460 10.1 19.1
7. 352,00 BB 358 31,2 1i7.6 27.9 47 60 362 31.6 46.0 9.8 4.4
8. 721.46 BR . 28.8 34,5 22.7 6.5 6.1 5.0 3.3

27.1

37.0 42,7 46.0

|
{

i
i
H
}
i

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP. GA!N + ATTEN.

All other spurious emissions were less than 20dB for the limits.
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22LF0044-YW-1

: Matsushita Electric Industrial Co.,Ltd.
: Personal Computer

Model No. CF~50

Serial No. :

Power - AG120V/60Hz

Mode : Transmitting (2437MHz) e

Remarks : ANT1 ;ffééima;ﬁf“" =

Date : 11/1/2002 e

Test Distance :3m _ _

Temperature » 20 °C Engineer : Naoki Sakamoto

Humidity . 46 %

Regulation : Fec 15C §15. 209 (a)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN LOSS HOR  VER HOR  VER
[(MHz] {dBuv] [(dB/m) [dB] [dB] [dB] [dBuV/m] [dBguV/m] {dB]

1. 31.77 BB 249 34.2 17.1 28.0 1.4 6.1 21.5 30.8 40.0 185 9.2
2. 83.02 BB 352 429 6.6 27.9 1.9 6.0 21.8 20.5 40.0 18.2 10.5
3. 89.90 BB 38.0 42,3 80 27.9 2.0 59 260 30.3 43.5 17.5 132
4, 232.61 BB 44.0 39.0 16.7 21.7 3.2 6.0 42.2 37.2 46.0 3.8 8.8
5. 264,00 BB 340 29.8 17.8 27.6 3.4 6.1 33.7 29.5 46.0 12.3 16.5
6. 307.98 BB 369 29.8 168 27,9 3.9 6.1 358 287 46.0 10.2 17.3
7. 352.00 BB 355 310 17.6 27.9 47 6.0 359 31.4 460 10.1 14.6
8. 721.46 BB 22.7 27.1 6.5 6.1 37.2 419 8.8 4.1

29.¢  33.7 46.0

H
{
£
H
B

CALGULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

All other spurious emissions wers less than 20dB for the limits.
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DATA OF RADIATION TEST

'A-PEX INTERNATIONAL CO., LTD..
YOKOWA No.3 OPEN TEST SITE

Report No. : 221 E0044-YW-1

Applicant . Matsushita Electric Industrial Co.,Ltd.

Kind of Equipment : Personal Computer

Model No. : OF-50

Serial No. :

Power : AC120V/60Hz

gode ) : Iﬁ$?smitting(2462HHz)

emarks : PSS

Date :11/7/2002 4rw:?’£%f"w

Test Distance 3m

Temperature .20 °C Engineer : Naoki Sakamoto

Humidity D46 %

Regulation : Fcc 15C §15.209(a)

No. FREQ. ANT READING  ANT AMP  CABLE ATTEN, RESULT  LIMITS MARGIN

TYPE® HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER
[MHz] (dBuV]l [dB/m] [dB] [dB] [dB) [dBuV/m] {dBpyV/m] [dB]

1. 31.77 BB 253 34.1 17.1 280 1.4 6.1 21.9 30.7 40.0 181 9.3
2, 83.02 BB 350 43.0 6.6 27.9 1.9 6.0 21.6 29.6 40.0 18.4 10.4
3. 89.90 BB 38.5 42.5 B0 27.9 2.0 59 2.5 30.5 43.5 17.0 13.0
4, 232.61 BB 44,3 388 16.7 27.7 3.2 6.0 425 37.0 46.0 3.5 9.0
5 264.00 BB 34.2 30,3 17.8 27.6 3.4 6.1 33.9 30.0 46,0 i2.1 16.0
6. 307.98 BB 3.7 30.1 16.8 27.9 3.9 6.1 356 20.0 46.0 10.4 17.0
7. 352.00 BB 35.7 31.0 17.6 27.9 4.7 6.0 36.1 31.4 46.0 9.9 14.6
8. 721.46 BB 28.8 33,5 22.7 6.5 6.1 37.0 41.7 9.0 4.3

27.1

i
H
H

46.0

CALCULATION: READING + ANT FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

All other spurious emissions were less than 20dB for the limits.
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Applicant

Kind of Equipment

Model No.

Serial No.

Power

Mode

Remarks

Date

Test Distance

Temparature

Humidity

Regulation

No. FREQ, ANT
TYPE

[MHz]

31.77
B3.02
89. 90
232. 61
264, 00
307.98
352. 00
721. 46

BB
.BB
BB
BB
BB
BB
BB
BB

Pl R ol ol e

DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 221 EO044-YW-1

: Matsushita Electric industrial Co.,Ltd.
: Personal Computer

: CF-50

- AG120V/60Hz

: §ﬁ$?1V|ng

; i e

: 51/7/2002 e A

. m

;20 °C Engineer : Naoki Sakamoto

! 46 9%

: Foc 15C § 15. 209 (a)

READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN
HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER
(dBuVv] [dB/m] [dB] ([dB] [dB] (dBuV/m] [dBy V/m] [dB]

25.0 34,0 17.1 280 1.4 6.1 21.6 .30.6 40.0 18.4 9.4
34.8 43.3 6.6 27.9 1.9 60 21.4 29.9 40.0 18.6 10.1
38.9 430 80 27.9 2.0 59 269 3.0 43.5 16.6 12.5
44.6 39.0 16.7 27.7 3.2 6.0 42,8 37.2 460 3.2 8.8
34.5 3.2 17.8 27.6 3.4 6.1 342 30.9 460 11.8 15.1
36.4 299 168 27.9 3.9 6.1 353 288 460 10.7 17.2
36.0 30.0 17.6 27.9 47 6.0 364 304 460 9.6 156
28. 7 22,7 27.1 6.5 6.1 36.9 42.2 46.0 9.1 3.8

34,0

H

CALGULATION: READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

All other spurious emissions were less than 20dB for the limits.
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No.: 22LE0044-YW-1

Applicant : Matsushita Electric Industrial Co.,Ltd.

Kind of Equipment : Personal ter

Model No. : GF-50

Serial No. :

Power : AC120V/60Hz

Mode . Transmitting (2412MHz) e e,

Remarks . ANT2

Date - 11/7/2002

Test Distance 3m _

Temperature 120 °C Engineer  Naoki Sakamoto

Humidity T 46 %

Regulation : Fec 15C §15.209(a)

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER
(MHz] [dBuV] [dB/m] [dB] [dB] [dB) {dBupv/m] (dByV/m] [dB]

1. 31,77 BB 255 337 17.1 28.0 1.4 6.1 221 30.3 40.0 17.9 9.7
2. 83.02 BB 350 429 6.6 27.9 1.9 6.0 21.6 295 40.0 8.4 10.5
3. 89.90 BB 38.6 42.2 80 27.9 20 59 2.6 30.2 43.5 16.9 13.3
4. 232,61 BB 44.1 37.6 167 27.7 3.2 6.0 42.3 358 46.0 3.7 0.2
5. 26400 BB 352 32.3 17.8 27.6 3.4 6.1 349 32.0 46.0 1.1 140
6. 307.98 BB 36.6 32.0 16.8 27.9 3.9 6.1 355 30.9 46,0 10.5 15.1
7. 352.00 BB 36.0 30.3 17.6 27.9 4.7 6.0 364 30.7 46.0 9.8 153
8, 721.46 BB 28.8 34.8 227 27.1 65 6.1 37.0 43.0 46.0 9.0 3.0

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

All other spurious emissions were less than 20dB for the |imits.
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 221 F0044-YW-1

: Matsushita Electric Industrial Co.,Ltd.
: Personal Computer

Mode| No. CF-50
Serial No. :
Power : AC120V/60Hz _
gode ) : Iﬁ?gsmitting(2437ﬂﬂz) - .
emarks : e
Date : 11/7/2002 Ww=”é%i;ﬁ
Test Distance :3m _ _
Temperature » 20 °C Engineer : Naoki Sakamoto
Humidity T 46 %
Regulation * Feo 15C §15.209(a)
No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN
TYPE HOR VER FACTOR GAIN  LOSS HOR VER OR VER .
(MHz] (dBuvl [dB/m] [dB] [dB] [dB] [dBuV/m] [dBpV/m] [dB]
1, 3L.77 BB 252 340 17.1 280 1.4 6.1 2.8 30.6 40.0 18.2 9.4
2. 83.02 BB 34.8 422 6.6 279 1.9 6.0 2.4 288 40.0 18.6 11.2
3. 80.90 BB 38.5 41.9 80 27,9 20 59 265 29.9 43.5 17.0 13.6
4. 232.61 BB 44,2 37,0 167 27.7 3.2 60 42.4 352 46.0 3.6 10.8
5. 26400 BB 354 321 17.8 27.6 3.4 6.1 351 31.8 46,0 10.9 14.2
6. 307.98 BB 36.0 31.8 16,8 27.9 3.9 6.1 349 307 46.0 11.1 153
7. 352.0¢ BB 36.3 30.1 17,6 27.9 4.7 6.0 367 230.5 460 9.3 155
8. 721.46 BB 28.6 33.9 22,7 6.5 6.1 368 42.1 46.0 9.2 3.9

27.1

H

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

All other spurious emissions were less than 20dB for the |imits.
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DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD,
YOKOWA No.3 OPEN TEST SITE
Report No. : 22LE0044-YW-)

Applicant . Matsushita Electric Industrial Co.,Ltd.

Kind of Equipment : Personal Computer

Model No. : CF-50

Serial No. :

Reid  Toan o (245202

ode : Transmitting (24 z e,

Remarks : ANT2 //{f/f" e

Date : 11/1/2002 -

Test Distance 3dm

Temperature 120 °C Engineer : Naoki Sakamoto

Humidity T 46 %

Regulation > Fcc 15C §15.209(a)

No. FREQ. ANT 'READING  ANT AMP  CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER
[MHz] (dBuVl [dB/m] [dB] [dB] [dB) {dBuV/m] {(dBy V/m] (dB]

1. 31.77 BB 254 34.5 7.1 28.0 1.4 6.1 220 3L.1 40.0 18.0 8.9
2 83.02 BB 34.4 43.0 6.6 27.9 1.9 6.0 21.0 29.6 40.0 19.0 10.4
3. 89.90 BB. 38.0 41.7 80 27.9 20 59 2.0 29.7 43.5 17.5 13.8
4. 232,61 BB 43.9 36.8 16.7 27.7 3.2 6.0 42.1 350 46.0 3.9 IL0O
5. 264.00 BB 34.9 31.7 17.8 27.6 3.4 6.1 346 31.4 46.0 1.4 14.6
6. 307.98 BB 365 31.8 168 27.9 3.9 6.1 354 30.7 46.0 10.6 15.3
7. 352,00 BB 355 305 17.6 27,9 4.7 6.0 359 30.9 46.0 10.1 15.1
8. 721.46 BB 29.1 34.6 22.7 1 6.5 6.1 3 42.8 7 3.2

27, 37. 46.0 8.

i

H
{

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - ANP.GAIN + ATTEN.

All other spurious emissions were less than 20dB for the |imits.

Page: 2 Q



DATA OF RADIATION TEST

A-PEX INTERNATIONAL CO., LTD.
YOKOWA No.3 OPEN TEST SITE
Report No. : 22LEQ044-YW-1

Applicant . Matsushita Electric industrial Co.,Ltd.

Kind of Equipment . Personal Computer

Model No. . CF-50

Serial No. :

Power : AG120V/60Hz

Mode - Receiving o

Remarks . ANT2 B

Date 2 11/1/2002

Test Distance 3m _

Tewperature 20 °C Engineer  Naoki Sakamoto

Humidity : 46 9%

Regulation : Foc 15C §15.209(a)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN. . LOSS HOR  VER HOR  VER
[MHz) ([dBuvl [dB/m] [dB] [dB] [dB] [dBu¥/m] [dBy Y/m] [dB]

l. 31.77 BB 249 33,9 17.1 280 1.4 6.1 21.5 30.5 40.0 18.5 9.5
2. 83.02 BB 34.6 43.4 6.6 27.9 1.8 6.0 21.2 30.0 40.0 8.8 10.0
3. 89.90 BB 39.0 43.8 8.0 27.9 20 59 27.0 31.8 43.5 16.5 11.7
4. 232.61 BB 44.2 386 16.7 27.7 3.2 6.0 42.4 368 46.0 3.6 9.2
5. 264.00 BB 349 33.¢ 17.8 27.6 3.4 6.1 346 327 46.0 11.4 13.3
6. 307.98 BB 36.3 32,1 16,8 27.9 3.9 6.1 352 3.0 46.0 10.8 150
7. 352,00 BB 358 31.5 17.6 27.9 4.7 6.0 362 319 460 9.8 14.1
8. 721.46 BB 29.0 34.4 22,7 6.5 6.1 46.0 8.8 3.4

4
i

27,1 37.2 42.6

H

CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

All other spurious emissions were less than 20dB for the limits.

Page: @ 1



DATA OF SUPURIOUSEMISSIONS(1GHz to 26GH2)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : Matsushita Electric Industrial Co.,Ltd. Report No. . 221 EO044-YW

Equipment  : Notebook Persona Computer Regulation : FCC Part15C 247 / 205 & 209

Model : CF-50(Antenna 1) Test Distance  : 3mand 1m

Sample No. Date : 2002/11/06

FCCID : ACIOTGCF-501 Temperature  : 24deg.C

Power : AC 120V/60Hz Humidity : 68%

Mode : Transmitting (chl: 2412MHz / 11Mbps)

////——'
ENGINEER - Naoki Sakamoto
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR | VER| AV [ HOR| VER
[GHZ] [dBuV] (dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1(10828| 383 | 389 | 249 | 390 | 17 00 | 10.0 - 00 | 359 | 365 54.0 181 | 175
2114510 366 | 368 [ 262 [ 386 [ 20 00 | 10.0 - 00 | 362 | 364 54.0 178 | 176
3123900 368 | 36.6 | 3.3 [ 380 [ 29 00 | 10.0 - 00 | 43.0 | 428 54.0 11.0 | 112
4148258 | 341 | 358 | 354 | 380 | 44 11 0.0 - 00 | 370 | 387 54.0 17.0 | 153
5172392 330 | 3563 391 (| 382 [ 55 05 0.0 - 00 | 399 | 422 54.0 141 | 118
6] 96522 | 338 | 334 | 392 | 385 65 0.5 0.0 - 00 | 415 | 411 54.0 125 | 129
Test distance Imeters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac

7 112.0600( 328 | 333 [ 435 385 75 0.5 0.0 - 95 | 363 | 368 54.0 177 | 172
8 1144720 334 | 332 | 422 | 385 | 81 0.5 0.0 - 95 | 36.2 | 36.0 54.0 17.8 | 18.0
9 116.8840( 335 | 331 | 390 [ 385 85 0.6 0.0 - 95 | 336 | 332 54.0 204 | 208
1019.2960| 333 | 335 | 381 | 385 | 106 | 11 0.0 - 95 | 351 | 353 54.0 189 | 187
11]21.7080| 33.0 | 333 | 392 | 385 | 11.0 | 05 0.0 - 95 | 357 | 36.0 54.0 18.3 | 18.0
121241200 33.1 | 324 | 39.2 | 385 | 116 0.7 0.0 - 9.5 36.6 | 359 54.0 174 | 18.1

PK DETECT(S/A : RBW 1IMHz and VBW 1MH?z)

No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN

HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| PK [ HOR]| VER
[GHZ] [dBuV] (dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1(10820| 527 | 550 | 249 | 390 | 17 00 | 10.0 - 00 | 503 | 52.6 74.0 237 | 214
2114510 499 | 510 [ 262 | 386 [ 20 00 | 10.0 - 0.0 | 495 | 50.6 74.0 245 | 234
3123900 473 | 479 | 313 [ 380 | 29 00 | 10.0 - 00 | 535 | 541 74.0 205 | 199
4| 48258 | 46.6 | 47.0 | 354 [ 38.0 4.4 11 0.0 - 0.0 495 | 499 74.0 245 | 241
5172392 450 | 465 | 391 [ 382 [ 55 0.5 0.0 - 00 | 519 | 534 74.0 22.1 | 206
6 ]| 9.6522 | 444 | 453 | 392 | 385 | 65 0.5 0.0 - 00 | 521 | 53.0 74.0 219 | 21.0
Test distance Imeters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac

7 112.0600( 438 | 440 [ 435 | 385 75 05 0.0 - 95 | 473 | 475 74.0 26.7 | 265
8 1144720 433 | 431 | 422 | 385 | 81 0.5 0.0 - 95 | 461 | 459 74.0 279 | 281
9 116.8840( 442 | 444 | 390 [ 385 [ 85 0.6 0.0 - 95 | 443 | 445 74.0 29.7 | 295
10|19.2960| 44.8 | 453 | 381 | 385 | 106 | 11 0.0 - 95 | 466 | 471 74.0 274 | 269
11]21.7080| 45.0 | 46.6 | 39.2 | 385 | 11.0 | 05 0.0 - 95 | 47.7 | 493 74.0 26.3 | 247
121241200 46.1 | 462 | 39.2 | 385 | 116 0.7 0.0 - 9.5 496 | 49.7 74.0 244 | 243

REMARKS

*Test Distance 1.0m : Distance Factor(D-fac) = 20log(3/1) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(1GHz to 26GHZz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : Matsushita Electric Industrial Co.,Ltd. Report No. : 22 EO044-YW
Equipment  : Notebook Personal Computer Regulation : FCC Part15C 247/ 205 & 209
Model : CF-50(Antenna 1) Test Distance  : 3mand 1m
SampleNo. Date : 2002/11/06
FCCID : ACIOTGCF-501 Temperature  : 24deg.C
Power : AC 120V/60Hz Humidity : 68%
Mode : Transmitting (ch6: 2437MHz / 11Mbps)
///-——'
ENGINEER  : Naoki Sakamoto
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| AV [ HOR| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
110871 375 | 388 | 249 | 39.0 [ 17 0.0 | 10.0 - 00 | 351 | 364 54.0 189 | 17.6
2 |14426| 366 | 365 | 262 | 386 [ 20 0.0 | 10.0 - 00 | 362 | 361 54.0 178 | 179
3[48740| 350 [ 364 | 356 | 379 [ 45 11 0.0 - 0.0 | 383 | 397 54.0 157 | 143
4173110 351 | 365 | 392 | 382 | 55 0.5 0.0 - 0.0 | 421 | 435 54.0 119 | 105
5 (97480 | 342 | 340 | 39.2 | 385 | 6.6 0.5 0.0 - 0.0 | 42.0 [ 418 54.0 120 | 12.2
Test distance Imeters  RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac
6 [12.1850| 32.8 [ 330 | 434 | 385 75 0.5 0.0 - 95 | 362 | 364 54.0 178 | 17.6
7 [14.6220| 33.0 | 324 | 426 | 385 [ 82 05 0.0 - 95 | 363 | 357 54.0 17.7 | 183
8 [17.0590| 325 | 328 | 391 | 385 85 0.6 0.0 - 95 | 327 | 330 54.0 213 | 210
9 [19.4960( 333 [ 335 | 379 | 385 | 105 | 13 0.0 - 95 | 350 | 352 54.0 19.0 | 1838
10]21.9330f 349 | 345 | 394 | 385 | 114 | 03 0.0 - 95 | 380 | 376 54.0 16.0 | 164
11243700 348 | 348 | 39.1 | 385 | 119 | 08 0.0 - 95 | 386 | 386 54.0 154 | 154
PK DETECT(S/A : RBW 1MHz and VBW 1MHZz)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| PK [ HOR]| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1|10871| 51.7 | 55.1 | 249 | 39.0 1.7 0.0 10.0 - 0.0 493 | 52.7 74.0 247 | 21.3
2 |14426| 51.0 [ 521 | 262 | 386 [ 2.0 0.0 | 10.0 - 0.0 | 506 | 51.7 74.0 234 | 223
3|48740| 466 | 473 | 356 | 379 [ 45 11 0.0 - 0.0 | 49.9 | 506 74.0 241 | 234
4173110 462 | 455 | 392 [ 382 | 55 0.5 0.0 - 0.0 | 532 [ 525 74.0 208 | 215
5 (97480 | 46.3 | 456 | 39.2 | 385 [ 6.6 0.5 0.0 - 0.0 | 541 | 534 74.0 19.9 | 20.6
Test distance Imeters  RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac
6 |12.1850| 449 | 452 | 434 | 385 7.5 0.5 0.0 - 9.5 48.3 | 48.6 74.0 257 | 254
7 [14.6220| 448 | 449 | 426 | 385 [ 82 05 0.0 - 95 | 481 | 482 74.0 259 | 258
8 [17.0590| 45.1 | 453 | 39.1 | 385 85 0.6 0.0 - 95 | 453 | 455 74.0 28.7 | 285
9 [19.4960( 46.2 | 455 | 379 | 385 | 105 | 13 0.0 - 95 | 479 | 472 74.0 26.1 | 26.8
10]21.9330( 469 | 460 | 394 | 385 | 114 | 03 0.0 - 95 | 50.0 [ 49.1 74.0 240 | 249
11]24.3700f 470 | 46.6 | 39.1 | 385 | 119 | 0.8 0.0 - 95 | 50.8 | 504 74.0 232 | 236
REMARKS

*Test Distance 1.0m : Distance Factor(D-fac) = 20log(3/1) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(1GHz to 26GHZz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : Matsushita Electric Industrial Co.,Ltd. Report No. : 22 EO044-YW

Equipment  : Notebook Personal Computer Regulation : FCC Part15C 247/ 205 & 209

Model : CF-50(Antenna 1) Test Distance  : 3mand 1m

SampleNo. Date : 2002/11/06

FCCID : ACIOTGCF-501 Temperature  : 24deg.C

Power : AC 120V/60Hz Humidity : 68%

Mode : Transmitting (ch11: 2462MHz / 11Mbps)

///—’_—-
ENGINEER  : Naoki Sakamoto
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| AV [ HOR| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
110822 377 | 387 | 249 | 39.0 [ 17 0.0 | 10.0 - 00 | 353 | 363 54.0 187 | 17.7
2 (14510 372 | 370 | 262 | 386 [ 20 0.0 | 10.0 - 00 | 368 | 366 54.0 172 | 174
3[24835| 402 [ 385 | 316 | 380 [ 3.0 0.0 | 10.0 - 00 | 468 | 451 54.0 7.2 8.9
4149236 341 | 362 | 358 | 379 | 45 11 0.0 - 00 | 376 | 397 54.0 164 | 143
5 (73867 335 352 | 392 | 383 | 56 0.5 0.0 - 0.0 | 405 | 422 54.0 135 | 118
6 (98480 | 338 [ 341 | 39.2 | 385 6.7 0.5 0.0 - 0.0 | 417 | 420 54.0 12.3 | 12.0
Test distance Imeters  RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac

7 [12.3100| 332 | 333 | 433 | 385 75 0.5 0.0 - 95 | 365 | 366 54.0 175 | 174
8 [14.7720| 335 | 331 | 429 | 385 83 05 0.0 - 95 | 372 | 368 54.0 168 | 17.2
9 [17.2340| 340 [ 335 | 387 | 385 86 0.6 0.0 - 95 | 339 | 334 54.0 20.1 | 206
10]19.6960( 343 | 340 | 380 [ 385 | 103 | 15 0.0 - 95 ] 361 | 358 54.0 179 | 182
11]22.1580( 345 | 343 | 394 | 385 | 113 | 03 0.0 - 95 | 375 | 373 54.0 165 | 16.7
121246200 342 | 345 | 391 | 386 | 123 | 0.9 0.0 - 95 | 384 | 387 54.0 15.6 | 15.3

PK DETECT(S/A : RBW 1MHz and VBW 1MHZz)

No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN

HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| PK [ HOR]| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1]10822| 515 | 554 | 249 | 39.0 [ 17 0.0 | 10.0 - 0.0 | 491 [ 530 74.0 249 | 210
2 |14510| 512 [ 508 | 26.2 | 386 [ 2.0 0.0 | 10.0 - 0.0 | 50.8 | 504 74.0 232 | 236
3 (24835 | 509 [ 491 | 316 | 380 [ 3.0 0.0 | 10.0 - 00 | 575 | 557 74.0 165 | 183
4149236 | 459 | 485 | 358 | 379 | 45 11 0.0 - 0.0 | 494 | 520 74.0 246 | 220
5 (73867 451 | 461 | 39.2 | 383 [ 56 0.5 0.0 - 0.0 | 521 | 531 74.0 219 | 209
6 (98480 | 444 | 453 | 39.2 | 385 [ 6.7 0.5 0.0 - 0.0 ] 523 [ 532 74.0 21.7 | 208
Test distance Imeters  RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac

7 [12.3100| 45.2 | 449 | 433 | 385 75 05 0.0 - 95 | 485 | 482 74.0 255 | 258
8 [14.7720| 449 | 455 | 429 | 385 83 05 0.0 - 95 | 486 | 492 74.0 254 | 248
9 [17.2340| 45.0 | 444 | 387 | 385 | 86 0.6 0.0 - 95 | 449 [ 443 74.0 201 | 29.7
10]19.6960( 455 | 46.0 | 380 [ 385 | 103 | 15 0.0 - 95 | 473 | 478 74.0 26.7 | 26.2
11221580 456 | 454 | 394 | 385 | 113 | 03 0.0 - 95 | 486 | 484 74.0 254 | 256
12|24.6200( 468 | 458 | 39.1 | 386 | 123 | 0.9 0.0 - 95 | 51.0 [ 50.0 74.0 23.0 | 240
REMARKS

*Test Distance 1.0m : Distance Factor(D-fac) = 20log(3/1) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUSEMISSIONS(1GHz to 26GH2)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : Matsushita Electric Industrial Co.,Ltd. Report No. . 221 EO044-YW
Equipment  : Notebook Persona Computer Regulation : FCC Part15C 247 / 205 & 209
Model : CF-50(Antenna 1) Test Distance  : 3mand 1m
Sample No. Date : 2002/11/06
FCCID : ACIOTGCF-501 Temperature  : 24deg.C
Power : AC 120V/60Hz Humidity : 68%
Mode : Receiving
//_’_—'
ENGINEER - Naoki Sakamoto
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No.| FREQ |S/A READING| ANT [ AMP |CABLHH-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR | VER| AV [ HOR| VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1(10823| 373 | 380 | 249 | 390 | 17 00 | 10.0 - 00 | 349 | 356 54.0 191 | 184
2| 14550| 374 | 374 | 262 | 38.6 2.0 0.0 10.0 - 0.0 370 | 370 54.0 17.0 | 170
PK DETECT(S/A : RBW 1IMHz and VBW 1MH?2)
No.| FREQ |S/A READING| ANT [ AMP |CABLHH-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| PK [ HOR]| VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
110823 482 | 525 | 249 | 39.0 [ 17 0.0 | 10.0 - 0.0 | 458 | 501 74.0 282 | 239
2| 14550 | 516 | 522 | 262 | 38.6 2.0 0.0 10.0 - 0.0 51.2 | 51.8 74.0 228 | 222
REMARKS

*Except for the above table : All other spurious emissions were |ess than 20dB for the limit.
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DATA OF SUPURIOUSEMISSIONS(1GHz to 26GH2)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : Matsushita Electric Industrial Co.,Ltd. Report No. . 221 EO044-YW
Equipment  : Notebook Persona Computer Regulation : FCC Part15C 247 / 205 & 209
Model : CF-50(Antenna 2) Test Distance  : 3mand 1m
Sample No. Date : 2002/11/06
FCCID : ACIOTGCF-501 Temperature  : 24deg.C
Power : AC 120V/60Hz Humidity : 68%
Mode : Transmitting (chl: 2412MHz / 11Mbps)
//—’_—_‘
ENGINEER - Naoki Sakamoto
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR | VER| AV [ HOR| VER
[GHZ] [dBuV] (dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1(120821| 378 | 385 | 249 | 390 | 17 00 | 10.0 - 00 | 354 | 361 54.0 186 | 17.9
2114510 375 | 366 [ 262 [ 386 [ 20 00 | 10.0 - 00 | 371 | 36.2 54.0 169 | 17.8
3123900 354 | 363 | 31.3 [ 380 | 29 00 | 10.0 - 00 | 416 | 425 54.0 124 | 115
4148258 | 379 | 398 | 354 | 380 | 44 11 0.0 - 0.0 | 408 | 427 54.0 132 | 113
5172392 352 | 334 391 (| 382 [ 55 05 0.0 - 00 | 421 | 403 54.0 119 | 137
6] 96522 | 338 | 337 | 392 | 385 65 0.5 0.0 - 00 | 415 | 414 54.0 125 | 12.6
Test distance Imeters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac
7 112.0600( 334 | 336 [ 435 385 75 0.5 0.0 - 95 | 369 | 371 54.0 171 | 16.9
8 1144720 335 | 334 | 422 | 385 | 81 0.5 0.0 - 95 | 363 | 36.2 54.0 177 | 17.8
9 116.8840( 336 | 338 [ 390 [ 385 [ 85 0.6 0.0 - 95 | 337 | 339 54.0 203 | 20.1
1019.2960| 333 | 335 | 381 | 385 | 106 | 11 0.0 - 95 | 351 | 353 54.0 189 | 187
11]21.7080| 33.6 | 333 | 392 | 385 | 11.0 | 05 0.0 - 95 | 363 | 36.0 54.0 17.7 | 18.0
121241200 335 | 334 | 392 | 385 | 116 0.7 0.0 - 9.5 370 | 369 54.0 170 | 171
PK DETECT(S/A : RBW 1IMHz and VBW 1MH?z)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| PK [ HOR]| VER
[GHZ) | [dBuv] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m]|  [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1(10821| 512 | 554 | 249 | 390 | 17 00 | 10.0 - 0.0 | 488 | 530 74.0 252 | 21.0
2114500 510 | 512 [ 262 [ 386 [ 20 00 | 10.0 - 0.0 | 50.6 | 50.8 74.0 234 | 232
3123900 463 | 46.2 | 31.3 [ 380 [ 29 00 | 10.0 - 00 | 525 | 524 74.0 215 | 216
448258 | 488 | 50.8 | 354 | 380 | 44 11 0.0 - 00 | 517 | 537 74.0 223 | 203
5172392 441 | 446 | 391 | 382 [ 55 0.5 0.0 - 00 | 51.0 | 515 74.0 230 | 225
6] 9.6522 | 442 | 450 | 39.2 [ 385 [ 65 0.5 0.0 - 00 | 519 | 52.7 74.0 221 | 21.3
Test distance Imeters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac
7 [12.0600| 44.8 | 440 | 435 | 385 7.5 0.5 0.0 - 9.5 483 | 475 74.0 25.7 | 265
8 |14.4720( 442 | 448 | 422 | 385 | 81 0.5 0.0 - 95 | 470 | 476 74.0 270 | 264
9 116.8840( 453 | 452 [ 390 [ 385 [ 85 0.6 0.0 - 95 | 454 | 453 74.0 286 | 287
10]19.2960| 458 | 459 | 381 | 385 | 106 | 11 0.0 - 95 | 476 | 477 74.0 264 | 26.3
11]21.7080| 454 | 46.0 | 39.2 | 385 | 11.0 | 05 0.0 - 95 | 481 | 487 74.0 259 | 253
121 24.1200 46.0 | 462 | 39.2 | 385 | 116 0.7 0.0 - 9.5 495 | 49.7 74.0 245 | 243
REMARKS
*Test Distance 1.0m : Distance Factor(D-fac) = 20log(3/1) = 9.5dB
*Except for the above table : All other spurious emissions were |less than 20dB for the limit. Page: 26




DATA OF SUPURIOUS EMISSIONS(1GHz to 26GHZz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : Matsushita Electric Industrial Co.,Ltd. Report No. : 22 EO044-YW
Equipment  : Notebook Personal Computer Regulation : FCC Part15C 247/ 205 & 209
Model : CF-50(Antenna 2) Test Distance  : 3mand 1m
SampleNo. Date : 2002/11/06
FCCID : ACIOTGCF-501 Temperature  : 24deg.C
Power : AC 120V/60Hz Humidity : 68%
Mode : Transmitting (ch6: 2437MHz / 11Mbps)
//—”‘_—’
ENGINEER  : Naoki Sakamoto
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| AV [ HOR| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1110880 | 373 [ 39.1 | 249 | 39.0 [ 17 0.0 | 10.0 - 00 | 349 | 367 54.0 191 | 173
2 (14428 | 371 | 370 | 262 | 386 [ 20 0.0 | 10.0 - 00 | 36.7 | 366 54.0 173 | 174
3|48740| 372 | 385 | 356 | 379 [ 45 11 0.0 - 0.0 | 405 [ 418 54.0 135 | 122
4173110 358 | 36.0 | 392 [ 382 | 55 0.5 0.0 - 0.0 | 428 | 430 54.0 112 | 11.0
5 (97480 | 352 [ 340 | 39.2 | 385 | 6.6 0.5 0.0 - 00 ] 430 [ 418 54.0 110 | 12.2
Test distance Imeters  RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac
6 [12.1850| 332 | 332 | 434 | 385 75 0.5 0.0 - 95 | 36,6 | 366 54.0 174 | 174
7 [14.6220| 333 | 331 | 426 | 385 [ 82 05 0.0 - 95 | 36,6 | 364 54.0 174 | 176
8 [17.0590| 329 [ 332 | 391 | 385 85 0.6 0.0 - 95 | 331 | 334 54.0 209 | 206
9 [19.4960( 335 | 335 | 379 | 385 | 105 | 13 0.0 - 95 | 352 | 352 54.0 188 | 1838
1021.9330( 345 | 344 | 394 | 385 | 114 | 03 0.0 - 95 | 376 | 375 54.0 164 | 165
11243700 348 | 343 | 39.1 | 385 | 119 | 08 0.0 - 95 | 386 | 381 54.0 154 | 159
PK DETECT(S/A : RBW 1MHz and VBW 1MHZz)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| PK [ HOR]| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
110880 | 514 [ 548 | 249 | 39.0 [ 17 0.0 | 10.0 - 0.0 | 49.0 | 524 74.0 250 | 216
2 (14428 | 51.3 | 515 | 262 | 386 [ 20 0.0 | 10.0 - 0.0 | 509 [ 511 74.0 231 | 229
3|48740| 488 | 495 | 356 | 379 [ 45 11 0.0 - 0.0 | 521 [ 528 74.0 219 | 21.2
4173110 465 | 460 | 392 [ 382 | 55 0.5 0.0 - 0.0 | 535 [ 530 74.0 205 | 210
5[97480 | 46.1 | 452 | 39.2 | 385 | 6.6 0.5 0.0 - 0.0 ] 539 [ 530 74.0 20.1 | 210
Test distance Imeters  RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac
6 |12.1850| 445 | 44.7 | 434 | 385 7.5 0.5 0.0 - 9.5 479 | 481 74.0 26.1 | 259
7 [14.6220| 446 | 446 | 426 | 385 [ 82 05 0.0 - 95 | 479 | 479 74.0 261 | 26.1
8 [17.0590| 45.2 | 450 | 39.1 | 385 | 85 0.6 0.0 - 95 | 454 | 452 74.0 28.6 | 288
9 [19.4960( 46.2 | 451 | 379 | 385 | 105 | 1.3 0.0 - 95 | 479 | 468 74.0 261 | 27.2
10]21.9330f 465 | 455 | 394 | 385 | 114 | 03 0.0 - 95 | 496 | 486 74.0 244 | 254
11]24.3700f 469 | 462 | 39.1 | 385 | 119 | 08 0.0 - 95 | 50.7 | 50.0 74.0 233 | 240
REMARKS

*Test Distance 1.0m : Distance Factor(D-fac) = 20log(3/1) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
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DATA OF SUPURIOUS EMISSIONS(1GHz to 26GHZz)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : Matsushita Electric Industrial Co.,Ltd. Report No. : 22 EO044-YW
Equipment  : Notebook Personal Computer Regulation : FCC Part15C 247/ 205 & 209
Model : CF-50(Antenna 2) Test Distance  : 3mand 1m
SampleNo. Date : 2002/11/06
FCCID : ACIOTGCF-501 Temperature  : 24deg.C
Power : AC 120V/60Hz Humidity : 68%
Mode : Transmitting (ch11: 2462MHz / 11Mbps)
//—”——’
ENGINEER  : Naoki Sakamoto
AV DETECT(SA : RBW 1MHz and VBW 10H2)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| AV [ HOR| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1(20822| 381 | 390 | 249 | 390 | 17 0.0 | 10.0 - 00 | 357 | 36.6 54.0 183 | 174
214510 373 | 375 | 262 | 386 [ 20 0.0 | 10.0 - 00 | 369 | 371 54.0 171 | 16.9
3124835 46.7 | 446 | 316 | 380 [ 3.0 0.0 | 10.0 - 00 | 533 | 512 54.0 0.7 2.8
4149236 | 341 | 365 | 358 | 379 | 45 11 0.0 - 0.0 | 376 | 40.0 54.0 16.4 | 14.0
5173867 343 | 344 | 392 | 383 [ 5.6 0.5 0.0 - 00 | 413 | 414 54.0 127 | 12.6
6198480 342 | 345 | 392 [ 385 | 67 0.5 0.0 - 00 | 421 | 424 54.0 119 | 116
Test distance Imeters  RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac
7 112.3100( 335 | 334 | 433 | 385 | 75 0.5 0.0 - 95 | 368 | 367 54.0 172 | 173
8 |14.7720( 336 | 336 | 429 | 385 | 83 0.5 0.0 - 95 | 373 | 373 54.0 16.7 | 16.7
9 |17.2340( 338 | 335 | 387 | 385 | 86 0.6 0.0 - 95 | 337 | 334 54.0 20.3 | 20.6
1019.6960| 34.0 | 342 | 380 | 385 | 103 | 15 0.0 - 95 | 358 | 36.0 54.0 18.2 | 18.0
11|22.1580| 34.8 | 346 | 394 | 385 | 11.3 | 03 0.0 - 95 | 378 | 376 54.0 16.2 | 164
121246200 347 | 345 | 391 | 386 | 123 | 0.9 0.0 - 95 | 389 | 387 54.0 151 | 153
PK DETECT(S/A : RBW 1IMHz and VBW 1MHZz)
No.| FREQ [S/A READING| ANT | AMP |CABLH H-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| PK [ HOR]| VER
[GHZ] [dBuV] [dB] | [dB] [ [dB] | [dB] | [dB] | [dB] | [dB] | [dBuV/m] [[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1(20822| 51.3 | 539 | 249 | 390 | 17 0.0 | 10.0 - 0.0 | 489 | 515 74.0 251 | 225
2114510 509 | 526 | 26.2 | 386 [ 2.0 0.0 | 10.0 - 00 | 505 | 522 74.0 235 | 218
3124835 565 | 538 [ 316 [ 380 [ 3.0 0.0 | 10.0 - 00 | 631 | 604 74.0 109 | 136
449236 | 48.0 | 488 | 358 | 379 | 45 11 0.0 - 00 | 515 | 523 74.0 225 | 21.7
5173867 455 | 46.2 [ 39.2 [ 383 [ 5.6 0.5 0.0 - 00 | 525 | 532 74.0 215 | 208
6198480 451 [ 455 | 39.2 [ 385 | 6.7 0.5 0.0 - 0.0 | 53.0 | 534 74.0 21.0 | 206
Test distance Imeters  RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + High Pass - Dfac
7 112.3100( 449 | 450 | 433 | 385 | 75 0.5 0.0 - 95 | 482 | 483 74.0 258 | 25.7
8 |14.7720( 443 | 444 | 429 | 385 [ 83 0.5 0.0 - 95 | 48.0 | 481 74.0 26.0 | 259
9 |17.2340( 444 | 446 | 387 | 385 | 86 0.6 0.0 - 95 | 443 | 445 74.0 29.7 | 295
10|19.6960| 45.0 | 450 | 380 | 385 | 103 | 15 0.0 - 95 | 46.8 | 46.8 74.0 272 | 27.2
11|22.1580| 458 | 453 | 394 | 385 | 11.3 | 0.3 0.0 - 95 | 488 | 483 74.0 252 | 257
12|24.6200( 46.0 | 458 | 39.1 | 386 | 123 | 0.9 0.0 - 95 | 50.2 | 50.0 74.0 238 | 240
REMARKS
*Test Distance 1.0m : Distance Factor(D-fac) = 20log(3/1) = 9.5dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit. Page: A28




DATA OF SUPURIOUSEMISSIONS(1GHz to 26GH2)

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

Company : Matsushita Electric Industrial Co.,Ltd. Report No. . 221 EO044-YW
Equipment  : Notebook Persona Computer Regulation : FCC Part15C 247 / 205 & 209
Model : CF-50(Antenna 2) Test Distance  : 3mand 1m
Sample No. Date : 2002/11/06
FCCID : ACIOTGCF-501 Temperature  : 24deg.C
Power : AC 120V/60Hz Humidity : 68%
Mode : Recelving //-—————-
ENGINEER - Naoki Sakamoto
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No.| FREQ |S/A READING| ANT [ AMP |CABLHH-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR | VER| AV [ HOR| VER
[GHZ] [dBuV] [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuV/m] [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
110823| 374 | 384 | 249 | 39.0 [ 17 00 | 10.0 - 00 | 350 | 36.0 54.0 19.0 | 18.0
2114550 371 | 371 | 262 | 38.6 2.0 0.0 10.0 - 0.0 36.7 | 36.7 54.0 173 | 17.3
PK DETECT(S/A : RBW 1IMHz and VBW 1MH?2)
No.| FREQ |S/A READING| ANT [ AMP |CABLHH-Pass| ATTN| Duty | D-fac RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS| Filter Factor HOR| VER| PK [ HOR]| VER
[GHZ) | [dBuv] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dB] | [dBuv/m] |[dBuv/m]|  [dB]
Test distance 3meters RESUL T=Reading + ANT Factor - Amp Gain + CABLE LOSS + (High Passor ATTEN)
1(10823| 483 | 528 | 249 | 390 | 17 0.0 | 10.0 - 0.0 | 459 | 504 74.0 28.1 | 236
2| 14550 | 520 | 515 | 262 | 38.6 2.0 0.0 10.0 - 0.0 516 | 511 74.0 224 | 229
REMARKS

*Except for the above table : All other spurious emissions were |ess than 20dB for the limit.
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Restricted band edges:

Antenna 1

2.39G# (Ch 1) 1. Horizontal/ PK

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

5 dB/

REF 67.0 dBpY

fi_Blank Horm

*B View Horm

MKR 2.39000 GHz
47.254 dBpV

et

™

Va

*EBYW 1 MH=z

CENTER 2.39000 GHz

*YBW 1 MH=z

WP 20 ms

SPAN 10.00 MH=z

*ATT 10 dB

2. Vertical/ PK

5 dB/

REF 70.0 dBp¥

A_Blank Horm

*B View HNorm

HKR 2.39000 GHz
47.871 dBpV

W

*BEBYW 1 MH=z

CENTER 2.39000 GHz

*YBYW 1 MH=z

WP 20 ms

SPAN 10.00 MH=z

ATT 10 dB
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Restricted band edges:

Antenna 1

3. Horizontal/ AV

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

5 dB/

REF 67.0 dBpV

A_Blank Horm

HKR 2.39000 GHz

*B View HNorm

36.840 dBpV

1 ——:

*BEBYW 1 MH=z

CENTER 2.39000 GHz

*YBYW 10 H=z

SPAN 10.00 MH=z

SWP 3.2 s  *ATT 10 dB

4, \Vertical/ AV

5 dB/

REF G0.0 dBpY

fi_Blank Horm

MKR 2.39000 GH=z

*B_View Horm

36.602 dBpY

=

*EBYW 1 HHz

CENTER 2.39000 GHz

*YBY 10 Hz

SWP 3.2 s

SPAN 10.00 MHz
ATT 10 dB
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Restricted band edges:
Antenna 1

2.4835G+% (Ch 11) 1.

FCC 15. 247(c)
Hori zontal / PK

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

REF 77.0 dBp¥ MER 2.48350 GH=z
10 dB/ f_Blank Horm #*B View Horm 50.91 dBuV
M
i,
w*ﬂ*”mwwdhﬁﬂ#mﬂ
iz, WV TR ST VP

CEMTER 2.48350 GH=z SPaM 10.00 HHz

#REYW 1 MH= #*VBYW 1 MH= SWP 20 ms *4TT 10 dB

2. Vertical/ PK

REF 72.0 dBpV
5 dB/ #i_Blank Horm

*B View HNorm

HKR 2.48350 GHz
49.063 dBpV

o

M\h

“

AW

CENTER 2.48350 GHz
*BEBYW 1 MH=z *YBYW 1 MH=z

WP 20 ms

SPAN 10.00 MH=z
*ATT 10 dB
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Restricted band edges:
Antenna 1
3. Horizontal/ AV

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

REF 77.0 dBpV
10 dB/ fi_Blank Horm

MKR 2.48350 GH=z

*B View Horm A40.18 dBuV

CENTER 2.48350 GHz
*EBYW 1 MH=z *YBYW 10 H=z

SPAN 10.00 MH=z
*ATT 10 dB

SWP 3.2 s

4. \Vertical/ AV

REF 72.0 dBpV
5 dB/ #i_Blank Horm

HKR 2.48350 GHz

*B View HNorm 38.520 d48uV

CENTER 2.48350 GHz
*BEBYW 1 MH=z *YBYW 10 H=z

SPAN 10.00 MH=z
*ATT 10 dB

SWP 3.2 s
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Restricted band edges: FCC 15.247(c) FCC ID: ACI9TCCF-501

Ant enna 2 Job No: 22LE0044- YW 1
2.39G# (Ch 1)1. Horizontal/ PK

REF 62.0 dBp¥ MER 2.39000 GHz

5 dB/ f_Blank Horm #*B View Horm 46.125 4BV

CENTER 2.39000 GHz SPAN 10.00 MH=z
*EBYW 1 MH=z *YBW 1 MH=z SWP 20 ms  *ATT 10 dB

2. Vertical/ PK

REF 67.0 dBpV MKR 2.39000 GHz

10 dB/ A_Blank Horm *B View HNorm 46.18 4BV
MARKER
2.39000 GH=z bt

wmﬂﬂmﬂﬂ"

T T i L L

CENTER 2.39000 GHz SPAN 10.00 MH=z
*BEBYW 1 MH=z *YBYW 1 MH=z SWP 20 ms ATT 10 dB
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Restricted band edges:

Ant enna 2

3. Horizontal/ AV

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

REF 62.0 dBpY

h dB/ A

HKR 2.39000 GHz

Blank NHorm *B View Horn

35.414 dBpV

Vs
.:’/
S
CENTER 2.39000 GHz SPAH 10.00 HH=z
*REW 1 MHz *YBYW 10 Hz SWP 3.2 s  *ATT 10 dB

4, \Vertical/ AV

REF 67.0 dBaV

MKR 2.39000 GH=z

10 dB/ f_Blank Horm #B_View Horm 36.25 dBuV
rﬂ
_._j—._ _FFFF//
CENTER 2.39000 GHz SPaM 10.00 MHz
#RBY 1 MH= *YBY 10 H= SWP 3.2 s aTT 10 dB
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Restricted band ed
Ant enna 2

2.4835G+ (Ch 11)1.

5 dB/

ges:

Hori zontal / PK

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

REF B2.0 dBpV

fi_Blank Horm

MKR 2.48350 GHz

*B View Horm

56.484 dBpY

S

B

*EBYW 1 MH=z

CENTER 2.48350 GHz

*YBW 1 MH=z

WP 20 ms

SPAN 10.00 MH=z
ATT 10 dB

2. Vertical/ PK

REF 87.0 dBpV

HKR 2.48350 GHz

10 dB/ A_Blank Horm *B View HNorm 53.84 dBw¥
MARKER
2. 88350 GH=Z
"M
w*""u..
“MH““WEM
mﬁmwmmmMWWMW

*BEBYW 1 MH=z

CENTER 2.48350 GHz

*YBYW 1 MH=z

WP 20 ms

SPAN 10.00 MH=z
ATT 10 dB
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Restricted band edges:

Ant enna 2

3.

4

Hori zontal / AV

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

5 dB/

REF B2.0 dBpV

fi_Blank Horm

MKR 2.48350 GH=z

*B View Horm

46 .688 dBpY

T

N

*EBYW 1 MH=z

CENTER 2.48350 GHz

*YBYW 10 H=z

SWP 3.2 s

SPAN 10.00 MH=z
ATT 10 dB

Vertical/ AV

10 dB/

REF 87.0 dBpV

A_Blank Horm

HKR 2.48350 GHz

*B View HNorm

44.63 dBpV

*BEBYW 1 MH=z

CENTER 2.48350 GHz

*YBYW 10 H=z

SWP 3.2 s

SPAN 10.00 MH=z
ATT 10 dB
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Qut of Band Eni ssions (Conducted):
Antenna 1

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

Ch 1. 2412MHz
1.
Ext ATT10dB ANTI1(AO) chil
REF 107 .0 JdBpV DL 84.3 dBuV MKR 2.41390 GH=
10 dB/S *#H_View Horm B_Blank Horm 104.30 dBpV
MW]L
T l\\..\
7 T
N;.ﬁ.ﬂm .n iy Wul
Ay | Rl n“‘\
CEHTER 2._41200 GH= SPAH 50 .00 MH=z
*RBW 100 kH=z *VBW 300 kH= *5WP 1.0 s ATT 10 dB

Ext ATT10dB ANT1{AO) chl

REF 87 .0 dBpV

10 dB/S *A_View Horm

DL 84.3 dBpV
B_Blank Horm

MKR 42 .6 MH=z
46 .17 dBpV

I sl

START 30.0 MHz
*RBW 100 kHz

*VBW 300 kHz

SWP 200 ms

STOP 1.0000 GHz
ATT 10 dB

Ext ATT10dB AHNTI(AOQ) chil

REF 87.0 dBuV

10 dBS *A_View Horm

DL 84.3 dBpV
B_Blank Horm

HKR

1.501 GHz
46 .45 dBpV

PR Y

ik Ll

4

el

BTART 1.000 GH
*RB%W 100 kH=z

=
*BW 300 kH=z

SWP 280 ms

STO
ATT 1

P 2.387 GHz
0 dB
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Qut of Band Eni ssions (Conducted):
Antenna 1

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LE0044- YW 1

4.
Ext ATT10dB AHT1{AO0) chil
REF 87.0 dBuV DL 84.3 dBpV MKR 4.834 GHz
10 dBS *4_View Horm B_Blank Horm 38.82 dBuV
H R 4
H“*ﬁwm‘-—v‘ oy AT oo s o vl
START 2.437 GHz STOP 10.000 GHz
+#*REBW 100 kH= *VBW 300 kH= SWP 1.6 s ATT 10 dB

Ext ATT10dB ANT1{AO) chl

REF 87.0 dBuV

10 dB/S *_View Horm

DL 84.3 dBpV

B_Blank Horm

HMKR 25.89 GHz
36.32 dBpV

ey
o

BTART 10.0 GHz
*RBW 100 kHz

*VBW 300 kHz

SWP 3.2 s

STOP 26.00 GHz
B

ATT 10 d
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Qut of Band Eni ssions (Conducted):
Antenna 1

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

Ch 6: 2437MHz
1.
Ext ATT10dB ANT1(AOQ0) chB
REF 107 .0 dBpV DL 84.8 dBpV MKR 2.43745 GHz
10 dB/S *#H_View Horm B_Blank Horm 104.78 dBpV
LMMN
i Y
/ R
CENTER 2 ._43700 GHz SPaAH 50.00 MHz
*RBW 100 kHz *VBW 300 kHz *5WP 1.0 s ATT 10 dB
2.
Ext ATT10dB AHTI{AOQ) chE
REF 87 .0 dBpV DL 84.8 dBpV MKR 42.6 MH=z
10 dB/S #H _View Horm B_Blank Horm A6 .23 dBnV
bo]orynd, | l...1
LA P
BTART 30.0 MH= STOPF 1.0000 GHz
*RBW 100 kHz *VBW 300 kH= SWP_ 200 ms ATT 10 dB
Ext ATT10dB AHT1{AO0) chB
REF 87.0 dBuV DL 84.8 dBpV MKR 2.065 GHz
10 dBS *4_View Horm B_Blank Horm 46 .44 dBuV
4
Fotsch i -t A oot Bl *;e.‘j LMMWM il MWJF
START 1.000 GHz STOP 2.412 GHz
+#*REBW 100 kH= *VBW 300 kH= SWP 290 ms ATT 10 dB
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Qut of Band Eni ssions (Conducted):
Antenna 1

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LE0044- YW 1

4.
Ext ATT10dB AHT1{AO0) chB
REF 87 .0 dBpV DL 84.8 dBuV HMKR 4.882 GH=z
10 dBS *4_View Horm B_Blank Horm 39.08 dBuv
-
\-1 s henrdet st ) ertd |l[.am Py e LIMOPR. WRVH P
T A AT b il bl A TR A AN o R P T

START 2.462 GH=z STOP 10.000 GHz
*RBW 100 kH= *VBW 300 kH= SWP 1.6 s ATT 10 dB
Ext ATT10dB AHTI{AOQ) chE
REF 87 .0 dBpV DL 84.8 dBuV HMKR 25.66 GH=z
10 dB/S *#H_View Horm B_Blank Horm 35.78 dBpV

e e et W ST AR I i v

BTART 10.0 GHz
*RBW 100 kHz

*VBW 300 kHz

SWP 3.2 s

STOP 26.00 GHz
ATT 10 dB
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Qut of Band Eni ssions (Conducted): FCC 15.247(c) FCC ID: ACI9TCCF-501

Antenna 1 Job No: 22LE0044- YW 1
Ch 11: 2462M+
1.

Ext ATT10dB AHTI(AQ) chlil

REF 107 .0 JdBpV DL 85.1 dBuV HKR 2_46150 GH=

10 dB/S *#H_View Horm B_Blank Horm 105 .09 dBpV

IRk bk Y
-~ ™

CENTER 2. 46200 GHz SPaAH 50.00 MHz
*RBW 100 kHz *VBW 300 kHz *5WP 1.0 s ATT 10 dB
2.
Ext ATT10dB AHTI{AOQ) chill
REF 87 .0 JdBpV DL 85.1 dBpV HMKR 42 6 MH=z
10 dB/S #H _View Horm B_Blank Horm A6.13 dBnV
} X I H ...l
ML Al o M) i e
BTART 30.0 MH=z STOP 1.0000 GH=z
*RBW 100 kHz *VBW 300 kH= SWP_ 200 ms ATT 10 dB
Ext ATT10dB AHT1(AOQ) chill
REF 87.0 dBuV DL 85.1 dBpV MKR 1.576 GHz
10 dBS *4_View Horm B_Blank Horm 49.98 dBuV
*
| "
. l ,
P STPAWE] BYFIVPRERTERIRION W PTRNS WIPAETH E) VOTLR U W8 SINUNYN SUSND T DR RN s
START 1.000

GH=z STOP 2.437 GHz
*RB%W 100 kH=z *VBW 300 kH= SWP 290 ms ATT 10 dB
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Qut of Band Eni ssions (Conducted):

Antenna 1
4,

Ext ATT10dB AHTI{AOQ) chill

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501

Job No: 22LE0044- YW 1

10 dB/S

REF 87.0 dBuV DL 85.1 dBpV
*4_View Horm B_Blank Horm

HMKR 4.944 GHz
38.74 dBpV

P b ahy

At e Ty

BTART 2.487 GHz
*RB%W 100 kH=z

*BW 300 kH=z SWP 1.6 s

STOP 10.000 GHz

ATT 10 dB

Ext ATT10dB ANT1{AO) chll

REF 87 .0 dBpV DL 85.1 dBuV
10 dB/S *f_View Horm B_Blank Horm

MKR 24.14 GHz

35 .69 dBpv

BTART 10.0 GHz

*RBW 100 kHz

*VBW 300 kHz SWP 3.2 s

STOP 26.00 GHz
ATT 10 dB
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Qut of Band Eni ssions (Conducted):
Ant enna 2

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501
Job No: 22LEO0044- YW 1

Ch 1. 2412MHz
1.
Ext ATT10dB AHNT2(A1) chl
REF 107 .0 JdBpV DL 84.1 dBuV HMKR 2.41390 GH=
10 dB/S *#H_View Horm B_Blank Horm 104. 10 dBpV
e bty
F\\\
7 T
) f A By
N e s ¥ ”’W'l
K nhﬁm»
CEHTER 2._41200 GH= SPAH 50 .00 MH=z
*RBW 100 kH=z *VBW 300 kH= *5WP 1.0 s ATT 10 dB

Ext ATT10dB ANT2{A1) chl

REF 87 .0 dBpV

10 dB/S *A_View Horm

DL 84.

1 dBpV
B_Blank Horm

MKR 42 .6 MH=z
46 .41 dBpV

i

TR T

p

START 30.0 MHz
*RBW 100 kHz

*VBW 300 kHz

SWP 200 ms

STOP 1.0000 GHz
ATT 10 dB

Ext ATT10dB AHNTZ2{A1) chil

REF 87.0 dBuV DL 84.1 dBpV MKR 1.503 GHz
10 dBS *4_View Horm B_Blank Horm 45.499 dBpV

SR IR e RIS TR 0 SY R PR e T S TR S,
START 1.000 GH

=
*RB%W 100 kH=z *VBW 300 kH=

SWP 280 ms

STOP 2.387 GHz
ATT 10 dB
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Qut of Band Eni ssions (Conducted):

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501

Ant enna 2 Job No: 22LE0044- YW 1
4.
Ext ATT10dB aAHTZ2{A1) chl
REF 87.0 dBuV DL 84.1 dBpV MKR 4.834 GHz
10 dBS *4_View Horm B_Blank Horm 38.13 dBuV
-
J\,h L gl padkio (I | i o L A P N
R R WA LA e E e e L) ¥
START 2.437 GHz STOP 10.000 GHz
#*RBW 100 kH=z =VBW 300 kH= SWP 1.6 s ATl 10 dB

Ext ATT10dB ANT2{A1) chl

REF 87.0 dBuV DL 84.1 dBpV

HMKR 25.74 GHz

10 dB/S *#H_View Horm B_Blank Horm 35.41 dBpV
W e i 'lulﬁ'l"‘v,‘r u'?',llj M
START 10.0 GH=z

*RBW 100 kHz *VBW 300 kHz SWP 3.2 s

STOP 26.00 GHz
ATT 10 dB
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Qut of Band Eni ssions (Conducted):
Ant enna 2

FCC 15. 247(c) FCC I D: ACJ9TGCF- 501

Job No: 22LEO0044- YW 1

Ch 6: 2437M¥
1.
Ext ATT10dB aANT2{Al1) chB
REF 107 .0 JdBpV DL 84.7 JdBuV HKR 2. 43650 GH=
10 dB/S *#H_View Horm B_Blank Horm 104.73 dBpV
N oy,
A N
i M
CEHTER 2._43700 GH= SPAH 50 .00 MH=z
*RBW 100 kH=z *VBW 300 kH= *5WP 1.0 s ATT 10 dB

Ext ATT10dB ANT2{A1) chB

REF 87 .0 dBpV DL 84.7 JdBpV MKR 42.6 MH=z
10 dB/S #H _View Horm B_Blank Horm A6 .45 dBuV
poord | | r
v | " .-
BTART 30.0 MH=

*RBW 100 kHz *VBW 300 kHz

STOP 1.0000 GHz
B

SWP 200 ms ATT 10 d

Ext ATT10dB AHNTZ2{A1) chE

REF 87.0 dBuV DL 84.7 dBpV MKR 1.539 GHz
10 dBS *4_View Horm B_Blank Horm 48.13 dBuV
ﬁ
| L J
ot s L ol o i M i i BN Tl il o b e St i i
START 1.000 GHz STOP 2.412 GHz
+#*REBW 100 kH= *VBW 300 kH= SWP 290 ms ATT 10 dB
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Qut of Band Eni ssions (Conducted):

Ant enna 2
4,

Ext ATT10dB

AHTZ2(A1) chB

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501

Job No: 22LE0044- YW 1

REF 87 .0 dBuV
10 dBS *A_View Horm

DL 84.7 dBpV

B_Blank Horm

HMKR 4.882 GHz
38 .30 JdBpV

| " et oty e P i,
Wi o !

3
$
-

*RB%W 100 kH=z

BTART 2.462 GHz

*BW 300 kH=z

SWP 1.6 s

STOP 10.000 GHz
ATT 10 dB

Ext ATT10dB ANT2{A1) chB

REF 87.0 dBpV
10 dB/S *_View Horm

DL 84.7 dBpV

B_Blank Horm

MKR 24.14 GHz
35 .22 dBpV

bt Lt

S AT R | MWWMMMW

i

BTART 10.0 GHz

*RBW 100 kHz

*VBW 300 kHz

SWP 3.2 s

STOP 26.00 GHz
ATT 10 dB
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Qut of Band Eni ssions (Conducted):

FCC 15. 247(c)

FCC I D. ACI9TCGCF- 501

Ant enna 2 Job No: 22LE0044- YW 1
Ch 11: 2462M+
1.
Ext ATT10dB AHNT2(A1) chlil
REF 107 .0 JdBpV DL 85.0 JdBuV HKR 2_46150 GH=
10 dB/S *#H_View Horm B_Blank Horm 105 .04 dBpV
_uMMWFN
i~ N
I 3
" mww
CEHTER 2_465200 GH= SPAH 50 .00 MH=z
*RBW 100 kH=z *VBW 300 kH= *5WP 1.0 s ATT 10 dB

Ext ATT10dB ANTZ2{(A1) chll

REF 87 .0 dBpV DL 85.0 dBpV
10 dB/S *4_View Horm B_Blank Horm

MKR 42 .6 MH=z
46 .44 dBpV

bbbl

Al

START 30.0 MHz
*RBW 100 kHz

*VBW 300 kHz SWP 200 ms

STOP 1.0000 GHz
ATT 10 dB

Ext ATT10dB AHNTZ2{A1) chill

REF 87.0 dBuV DL 85.0 dBpV MKR 1.576 GHz
10 dBS *4_View Horm B_Blank Horm 50.55 dBuV
4
[y
‘Ir 1l II|I—|“|-!I¢"-. ; I'I'LL‘L I,...-..-l.:""" l. i 2 i i A
START 1.000 GHz STOP 2.437 GHz
*REBW 100 kH= *VBW 300 kH= SWP 290 ns ATT 10 dB
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Qut of Band Eni ssions (Conducted):
Ant enna 2

FCC 15. 247(c) FCC I D: ACJ9TGCF- 501

Job No: 22LE0044- YW 1
4.
Ext ATT10dB AHTZ2{A1) chll
REF 87.0 dBuV DL 85.0 dBpV MKR 4.936 GHz
10 dBS *4_View Horm B_Blank Horm 38.95 dBuV
*
.“‘\.n s . ﬁmmmw
T R L S L L b L} L i}

START 2.487 GHz STOP 10.000 GHz
#*RBW 100 kH=z =VBW 300 kH= SWP 1.6 s ATl 10 dB

Ext ATT10dB ANTZ2{(A1) chll

REF 87.0 dBuV
10 dB/S

DL 85.0 dBpV

HMKR 25.78 GHz

*#H_View Horm B_Blank Horm 36.21 dBpV
G TNt NPT SFSPYRY A i o nilld o it W
START 10.0 GH=z

*RBW 100 kHz *VBW 300 kHz

STOP 26.00 GHz
B

SWP 3.2 s ATT 10 d
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Company
Equipment
Model

Sample No.

FCCID
Power
Mode

Antenna 1

Peak Power Density(Conducted)

: ACIOTGCF-M 342
: AC 120V/60Hz
: Transmitting (chl, 6, 11)

: Matsushita Electric Industrial Co., Ltd.
: Wireless LAN builtin PC(Cisco LAN Cart Regulation
: CF-50

Report No.

Date
Temperature
Humidity

A-PEX INTERNATIONAL CO., LTD.
YOKOWA NO.3 OPEN SITE

: 22LLE0044-YW-1

: FCC Part15C 247(d)
: 2002/11/06

: 25deg.C
1 34%

//—/—

ENGINEER

: Naoki Sakamoto

Spectrum Analyzer Setting: RBW 3kHz / VBW 10kHz / SWP 500s/ Span 1.5MHz)

FREQ SIA ATTEN. Result Limit Margin
ch Reading
[GHZ] [dBm] [dB] [dBm] [dBm] [dB]
chl:2412.0MHz | 2.413405 -15.3 10.0 -5.3 8.0 13.3
ch6: 2437.0MHz | 2.438404 -14.6 10.0 -4.6 8.0 12.6
ch1l: 2462.0MHz| 2.463405 -14.4 10.0 -4.4 8.0 12.4
Antenna 2
Spectrum Analyzer Setting: RBW 3kHz / VBW 10kHz / SWP 500s/ Span 1.5M Hz)
FREQ S/A ATTEN. Result Limit Margin
ch Reading
[GHZ] [dBm] [dB] [dBm] [dBm] [dB]
chl:2412.0MHz | 2.413403 -15.1 10.0 -5.1 8.0 131
ch6: 2437.0MHz 2.438404 -14.7 10.0 -4.7 8.0 12.7
chll: 2462.0MHz| 2.463404 -14.4 10.0 -4.4 8.0 12.4

Sample Calculation :

RESULT=Reading + ATTEN.
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Power Density: FCC 15.247(d) FCC I D. ACJ9TGCF-501
Antenna 1 Job No: 22LE0044- YW 1

1. ch 1. 2412M+

Ext ATT10dB AHT1{AO0) chil

REF -10.0 dBm MKR 2.413405 GHz

5 dBS *4_View Horm B_Blank Horm =-15.301 dBm
Il }

W _ ]JW Uhilﬂ%h“f%ﬂh"\"é | fwa MLWM

F,!I |I"|l

e

P—

1
|
I

—
—
=
——

ICENTER Z.41340% GHz SPAH 1.500 MHz
*RBW 3 kH= *BW 10 kH= *SWP 500 s ATT 10 dB

2. ch 6: 2437MH&
Ext ATT10dB AHTI{AOQ) chE

REF -10.0 dBm HMKR 2 _438404 GH=z
5 dB/ *f_View Horm B_Blank Horm =-14.613 dBm

I A

W}W’ Al ,Avhwwhﬂj il "M i 1 WMM\. ________
PP TRyt

i

fr—

——

CENTER Z.43840% GHz SPAH 1.500 MHz
*RBW 3 kH=z *VBW 10 kHz *SWP 500 s ATT 10 dB

3. ch 11: 2462Mt

Ext ATT10dB AHTI{AOQ) chill

REF -10.0 dBm MKR 2 .463405 GHz
5 dBS *4_View Horm B_Blank Horm -14.434 dBm

Lt Wﬂ

1]

et
iy

I —— S
—
—
e ——
-i_,__-_
—
= il
———
e
-
—
——l_—=_
— A 3
e
o
L
—
—

I
—

CENTER 2Z.463404 GHz SPAM 1.500 MHz
*RBW 3 kH=z *VBW 10 kHz *SWP 500 s ATT 10 dB
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Power Density: FCC 15.247(d) FCC I D. ACJ9TGCF-501
Ant enna 2 Job No: 22LE0044- YW 1

1. ch 1. 2412M+

Ext ATT10dB AHTZ2{Al1) chil

REF -10.0 dBm MKR 2.413403 GHz
5 dBS *4_View Horm B_Blank Horm -15.148 JdBm

WMWMN \‘%

'l f

Il {

i Wﬁw AN IW F

! LR

ICENTER Z.41340% GHz SPAH 1.500 MHz
*RBW 3 kH= *BW 10 kH= *SWP 500 s ATT 10 dB

2. ch 6: 2437TM&
Ext ATT10dB_ANT2(A1) chb

REF -10.0 dBm HMKR 2 _438404 GH=z
5 dB/ *f_View Horm B_Blank Horm =14.738 JdBm
1 1 j j h

i

[ (U

CENTER Z.438404 GHz SPAH 1.500 MHz
*RBW 3 kH=z *VBW 10 kHz *SWP 500 s ATT 10 dB

3. ch 11: 2462Mt

Ext ATT10dB AHTZ2{A1) chll

REF -10.0 dBm MKR 2. 463404 GHz
5 dBS *4_View Horm B_Blank Horm -14.418 dBm

o Lot h o : ch ey N .
P WMM ,

[ V 1 ! U F F-H

—

CENTER 2Z.463404 GHz SPAM 1.500 MHz
*RBW 3 kH=z *VBW 10 kHz *SWP 500 s ATT 10 dB
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Test Report No  :22LE0044-YW-1

AB53
Test Instruments
B e e e Rl e S S S e e e

EMI tast equipment

Pra Amplifiar HPR4498 2001/12/21 * 12
AT-05 Attenuator MP7218 2002/04/04 * 12
AT-14 Attenuator Wainschal 2 2002/04/23 * 12
HF-04 High Pase Filtar Takimac TF323DCA 2002/09/20 * 12
BA-03 Biconical Antanna Schwarzback BBAS106
LA-08 Logperiodic Antsnna Schwarzback UHALPS108-A 2002/05/02 % 12
HA-02 Horn Antenna AHSystems  |SA5-200/571 2002/05/07 * 12
HA-03 Horn Antenna | Schwarzback BBHAS170 2002/04/27 * 12
SA-06 Spectrum Analyzer Advantest R3273 2002/11/19 % 12
TR058  |Test Receiver | Rohda & Schwarz ESHS10 2002/08/22 % 12
TR-06 Test Raceiver Rohde & Schwarz ESVS10 2001/11/22 » 12
LS04 LISN Rohde & Schwarz ESH3-25 2002/11/01 = 12
PM-02 Powar Meter Agilent E4416A 2002/03/22 * 12
PS03 Power sensor Aglent EQ3Z27A 2002/03/12 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceabla to the national or
intermational standards.
Test Itam:

CE: Conducted emigsion,

RE: Radiated emission,

H/F: Harmonics and voltage fluctuation

RFI: RF1 Power test,

AT: Antenna terminal disturbance voitage

A-PEX INTERNATIONAL CO., LTD.





